

certificate  
no. **IFA 2204078**  
dated 2022-06-24

Translation In any case, the German original shall prevail.

## DGUV Test Certificate

Name and address of the holder of the certificate (customer): Akzo Nobel Hilden GmbH  
Düsseldorfer Straße 96 - 100  
40721 Hilden  
GERMANY

Product designation: **Coating on beech veneer**

Type: Aqualit A-PT230-20 + 3% structure powder F. primed with approx. 125 g/m<sup>2</sup> Aqualit A-PS130 and approx. 125 g/m<sup>2</sup> top coat

Testing based on: DIN EN 16165:2021-12 annex B  
Determination of slip resistance of pedestrian surfaces  
- Shod ramp test

ASR A1.5/1.2 - Technical rules for workplaces – floorings;  
Edition: February 2013

E DIN 51133:2021-12  
Testing of floor coverings - Determination of the displacement space

Test report: No. 2022 21956/3210 dated 2022-06-24  
- IFA, Sankt Augustin

Further details: Intended purpose:  
Floor covering for use in working areas presenting a risk of slipping, for which floor coverings of slip resistance assessment group R10/V-- are specified.

Remarks:  
The DGUV test mark may be used only in conjunction with indication of the slip resistance assessment group and the displacement space.

The type tested complies with the test basis specified above. The holder of the certificate is entitled to affix the DGUV Test mark shown overleaf to the products complying with the type tested, including the specification given under the heading further details.

The present certificate including the right to affix the DGUV Test mark is valid until: **2027-06-22**

Further provisions concerning the validity, the extension of the validity and other conditions are laid down in the Rules of Procedure for Testing and Certification.

  
Dr. rer. nat. Peter Paszkiewicz  
Head of testing and certification body

  
Dipl.-Ing. Olaf Mewes  
Certification Officer

## DGUV Test mark

---

